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This color representations shown is intended to represent the granite color as closely as possible. Natural stone may vary from these representations.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM



DAKOTA MAHOGANY ™

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesST DATA
Compressive Strength: 22,500 PSI
Modules of Rupture: 2,820 PSI

Water Absorption: 0.106% By Weight
0.288% By Volume

Flexural Strength: 1,598 PSI
Abrasion Index: 57.08 Ha
Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



DAKOTA MAHOCGANY ™ - SELECT

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesST DATA
Compressive Strength: 22,500 PSI
Modules of Rupture: 2,820 PSI

Water Absorption: 0.106% By Weight
0.288% By Volume

Flexural Strength: 1,598 PSI
Abrasion Index: 57.08 Ha
Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



DAKOTA MAHOCGANY™ - RUSHMORE

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesST DATA
Compressive Strength: 22,500 PSI
Modules of Rupture: 2,820 PSI

Water Absorption: 0.106% By Weight
0.288% By Volume

Flexural Strength: 1,598 PSI
Abrasion Index: 57.08 Ha
Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



DAKOTA MAHOCGANY ™ - SUNSET

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesST DATA
Compressive Strength: 22,500 PSI
Modules of Rupture: 2,820 PSI

Water Absorption: 0.106% By Weight
0.288% By Volume

Flexural Strength: 1,598 PSI
Abrasion Index: 57.08 Ha
Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



DAKOTA MAHOCGANY™ - WHETSTONE

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA
Compressive Strength: 22,500 PSI
Modules of Rupture: 2,820 PSI

Water Absorption: 0.106% By Weight
0.288% By Volume

Flexural Strength: 1,598 PSI
Abrasion Index: 57.08 Ha

Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



DAKOTA MAHOCGANY ™ - BROWN VELVET

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TEST DATA
Compressive Strength: 22,500 PSI
Modules of Rupture: 2,820 PSI

Water Absorption: 0.106% By Weight
0.288% By Volume

Flexural Strength: 1,598 PSI
Abrasion Index: 57.08 Ha
Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



AMERICAN BOUQUET

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 26,500 PSI
Modules of Rupture: 2,800 PSI
Water Absorption: 0.100% By Weight
Flexural Strength: 2,300 PSI
Abrasion Index: 35.50 Ha
Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



AMERICAN ROSE

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 26,500 PSI
Modules of Rupture: 2,800 PSI
Water Absorption: 0.100% By Weight
Flexural Strength: 2,300 PSI
Abrasion Index: 35.50 Ha
Type of Stone: Granite
Quarry Location: Milbank, SD U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



BELLINGHAM

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 25,100 PSI
Modules of Rupture: 2,600 PSI
Water Absorption: 0.130% By Weight
Flexural Strength: 2,100 PSI
Abrasion Index: 32.30 Ha

Type of Stone: Granite
Quarry Location: Bellingham, MN U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



SILVER CLOUD

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 28,386 PSI
Modules of Rupture: 1,646 PSI
Water Absorption: 0.20% By Volume
Flexural Strength: 1,753 PSI
Abrasion Index: 295.95
Type of Stone: Granite

Quarry Location: Stone Mountain, GA

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



MORNING ROSE

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 23,900 PSI
Density: 162.4 Ibs/ft3
Water Absorption: 0.180% By Weight
Flexural Strength: 2,342 PSI
Abrasion Index: 72.00 Ha

Type of Stone: Granite

Quarry Location: Ontario, Canada

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



WISCONSIN RED

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 31,500 PSI
Density: 163 Ibs/ft3
Water Absorption: 0.10% By Weight
Flexural Strength: 2,260 PSI
Abrasion Index: 120.00 Ha
Type of Stone: Granite

Quarry Location: Wausau, WI U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



MEDIUM BARRE

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 23,645 PSI
Modules of Rupture: 2,393 PSI
Water Absorption: 0.21% By Weight
Flexural Strength: 2,172 PSI
Abrasion Index: 55.2 Ha

Type of Stone: Granite

Quarry Location: Barre, Vermont U.S.A.

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



BAHAMA BLUE

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 24,923 PSI
Density: 169.18 Ibs/ft3
Water Absorption: 0.11% By Weight
Flexural Strength: 2,234 PSI

Abrasion Index:
Type of Stone: Granite

Quarry Location: India

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



BLUE PEARL

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 24,022 PSI
Density: 163.92 Ibs/ft3
Water Absorption: 0.18% By Weight
Flexural Strength: 2,024 PSI
Abrasion Index: 73.21 Ha
Type of Stone: Granite

Quarry Location: Larvik, Norway

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



MEDIUM BLACK

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 35,525 PSI
Density: 182.29 Ibs/ft3
Water Absorption: 0.14% By Weight
Flexural Strength: 3,770 PSI

Abrasion Index: 1.3 mm
Type of Stone: Gabbro
Quarry Location: Rustenburg, South Africa

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



AMERICAN BLACK

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength:
Density:
Water Absorption:
Flexural Strength:
Abrasion Index:

Type of Stone: Granite

Quarry Location:

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



PREMIUM BLACK

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 33,060 PSI
Density: 190.0 Ibs/ft3
Water Absorption:  0.11% By Weight
Flexural Strength: 4,524 PSI
Abrasion Index: 93.91 Ha

Type of Stone: Gabbro

Quarry Location: Africa

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



PARADISO

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 29,162 PSI
Density: 167.93 Ibs/ft3
Water Absorption: 0.26% By Weight
Flexural Strength: 1,830 PSI

Abrasion Index:
Type of Stone: Granite

Quarry Location: India

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



CHINA BLACK

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 25,230 PSI
Density: 192.0 Ibs/ft3
Water Absorption: 0.05% By Weight
Flexural Strength: 4,896 PSI
Abrasion Index: 99.9 Ha
Type of Stone: Gabbro

Quarry Location: Shanzi Provice, China

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



CHINA GRAY

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: | 25,602 PSI

Modules of Rupture:

Water Absorption: | 0.03% By Weight
Flexural Strength: | 2,450 PSI

Abrasion Index:

Type of Stone: | Gabbro

Quarry Location: | China

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



CHINA MIST

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 22,292 PSI|
Modules of Rupture: 2,929 PSI
Water Absorption:  0.02% By Weight
Flexural Strength: 1,995 PSI
Density: 174.18 PCF
Type of Stone: Gabbro

Quarry Location: China

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



CHINA PINIK

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 34,480 PSI
Density: 166 Ibs/ft3
Water Absorption: 0.11% By Weight
Flexural Strength: 2,450 PSI
Abrasion Index: 54.00 Ha
Type of Stone: Gabbro

Quarry Location: China

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



CHINA EVERGREEN

This color representation shown is intended to represent the granite color as closely as possible. Natural stone may vary from this representation.

TesT DATA

Compressive Strength: 35,694 PSI
Modules of Rupture:
Water Absorption:  0.09% By Weight
Flexural Strength: 14,508 PSI
Density: 186.66 PCF
Type of Stone: Gabbro

Quarry Location: China

EST. 1925

TM

Dakora

THE DAKOTA MAHOGANY PEOPLE.

PO BOX 1351 « MILBANK, SD 57252 < 800.843.3333 PHONE * 800.338.5346 FAX * WWW.DAKOTAGRANITE.COM

These specimens were tested in accordance with ASTM Methods C170-06, C99-06, C97-02, C880-06, C241-05 by the United States Testing Company, Inc.



